VA
&

O
N —PEE

®

b

e e —

) .kwwf
)
4

7

7
ﬂ.

&

®EO




T Moda AGT 8603 HSB 23 | 923200009 | Ejastic washer 6 2
5.1KW 230V/400V 50HZ 24 | 922200004 | Nyt M6 2

ITEM P/N Description QTY. 25 | 360754000 | Circuit breaker 1
1 380424000 | Electrical box assembly 1 26 922100015 | Nut M5 4

2 | 921100107 | screw M5X14 ! 27 | 380720018 | Rubber bush 13mm 1

3 | 350750124 | Rectifier block 1 28 | 320720003 | Rybber sheath !

4 360454022 | switch (with water-proof cover) 1 29 935000023 | corrugated hose 17 0.2

5 921400006 | Screw-Front frame 4 30 320722005 | Rubber sheath 1

6 320422001 | Terminal block 1 31 370710008 | Rear cover 1

7 921200044 | Screw M6X12 17 32 922300004 | Nut M8 4

8 921100154 | Cross recessed tapping screws 8 33 921100078 | Screw M5*10 3

9 | 601450016 | pisplay-4 in 1 1 34 | 320412008 | Fuel cock 1

10 921100018 | screw M4X10 6 35 360712336 | Front cover-Muffler 1
11 370750013 | Brush-Alternator 1 36 360412343 | Muffler 1
12 921100082 | 5crew assembly M4X12 2 37 360712333 | Rear cover-Muffler 1
13 351721051 | waterproof jacket_Circuit breaker 1 38 351411125 | |njet pipe-Muffler 1
14 921100120 | screw assembly M3X8 4 39 332720017 | piastic plug cap 2
15 | 922100013 | Nut M4 12 40 | 921300106 | Screw MBX60 4
16 921100088 | Screw M4X12 8 41 923300014 | Nylon washer 5/16 6
17 | 320752003 | Receptacle 1 42 | 922300002 | Nyt M8 3

18 921100085 | Screw M5X16 4 43 380415000 | Release pin !

19 351451029 | Receptacle 1 44 923300026 | Nylon washer 1

20 351412323 | panel welding assembly 1 45 351412329 | Handle assembly 1
21 | 921200017 | Screw M6X20 1 46 | 921300086 | Screw M8X65 !
22 923200007 | Flat washer 6 2 47 351412328 | Frame assembly 1




48 | 380725000 | pamping pad 2
49 | 332710016 | spacer sleeve 2
50 | 921400003 | screw 3/8-16x4.25" 2
51 360712350 | Flat washer 10.5 2
52 | 332720012 |WHEEL 2
53 | 922400004 | Nut 3/8-16 2
54 | 922200003 |NUT M6 >
55 | 921200142 | Screw M6X45 4
56 370710009 | Front frame-Alternator 1
57 | 380714022 | Unit support !
58 | 380720001 | Rupber foot 2
59  |360712349 | Screw M6X16 2
60 | 380424002 | Fuel meter !
61 320720511 | Absorber-Tank 2
62 | 360412312 | Fuel tank !
63 | 351721044 | Rubber bush 14mm 2
64 | 391711131 | inner spacer H10mm 2
65 | 921230033 | Screw M6X25 2
66 | 360414014 | Fyel tank cap !
67 921300061 | Screw M8*22 2
68 | 351711021 | cushion-Muffler !
69 | 921300077 | Screw M8*20 2
70 | 923300021 | Flat washer ® 8 2
71 923300022 | E|astic washer @ 8 2
72 351721002 | Absorber-Muffler 2

73 | 380714025 | Arc cover !
74 351421004 | pamping mat components 1
75 | 351421000 | pamping mat components !
76 | 922400005 | Nut M10 4
77 | 399420001 | pamping cylinder cushion 2
78 320452021 | Frame Grounding wire 1
79 923200008 | External teeth lock washers 1
80 | 360450802 | Rotor 1
81 | 921300071 | Bojt-Rotor 1
82 | 923400101 | Fiat washer !
83 | 923400102 | E|astic washer !
84 |922100023 | Nyt M5 2
85 | 360454019 | Siator 1
86 358711002 | stator protector 1
87 | 921200012 | Screw M6X200 4
88 | 923200010 | Fiat washer 4
89 | 923200011 | Eiastic washer 4
90 351711058 | Rear frame Alternator 1
91 | 921100093 | Screw M5*225 2
92 | 351451049 | AvR 1
93 921100077 | Screw M5*16 5




